= Ministry of Housing ,(
{{ and Urban Affairs @
2oss’  Government of India N =i

ADVISORY
ON
ON-SITE AND OFF-SITE
SEWAGE MANAGEMENT PRACTICES

Central Public Health and Environmental Engineering Organisation
(CPHEEO)
www.swachhbharaturban.gov.in
May 2020



Contents of the Advisory

Chapter 1 INTRODUCTION

1.1
1.2
1.3
1.4
1.5

Background

Current Sanitation Scenario
Poor Sanitation-Cost to Nation
Regulatory Framework

Initiatives Taken by Government of India

Chapter 2 OBJECTIVES & SCOPE

2.1
2.2

Obijectives

Scope

Chapter 3 CITY SANITATION PLANNING

3.1

3.2

3.2.1
3.2.2
3.2.3
3.24
3.2.5

The Planning Process

City Sanitation Plan Preparation

Identify planning area

Existing sanitation coverage
[...]
Flexibility in handling organic load by adjusting quantity of fluidized media
Treatment scheme excluding primary sedimentation and sludge digestinn
Reactors up to 5 m deep enabling low land requirements

Tube settlers again offer space economy

Ability to withstand limited organic overload

Fluidized
media

Flow
distributor

— Biogas

Effluent
P>

<<%

Recycle

h 4

<

Influent



Advantages

Exclusion of primary treatment step of sedimentation
Deep reactors enabling small space requirements
Ability to effectively treat dilute domestic wastewaters

Elimination of the need for sludge recirculation and
monitoring of MLSS in the reactor

Capacity to handle shock loads
Low head loss in the fluidized filer bed

Low and stabilized sludge production eliminating the
need for sludge digestion

Simple and reliable operation
Absence of odour and improved aesthetics
Absence of emission of corrosive gases

Disadvantages
* Reliance on patented filter media

* Reliance on flocculants, polyelectrolyte and chemical
disinfectant (Optional)

e Requires skilled manpower
* Choking of reactor due to floating plastic matter

"’Il &8 . )
| UL | )L

TREATES At - YA

Cities where working

FAB based plants are working in plenty in various parts the country like Chandigarh, Renukoot in Uttar Pradesh,
Delhi, PimpriChinchwad, Pune in Maharashtra etc.




8.2.6 Moving Bed Biological Reactor (MBBR)

Advantage

* Perfect Wastewater Solution for Space Constraints

* Easy to Use for Inexperienced Plant Operators

e Resistant to Shock Loads

*  Works Quickly With a Low Hydraulic Retention Time

 Compact Design — A fraction of the size of ASP

* Expandable — Capacity could be easily upgraded by increasing the biofilm carrier

* No Return activated sludge stream required

* High Response to shock load

*  Minimal maintenance of MLSS

 Moving Bed Biofilm Reactor needs less space since there is no primary clarifier
and detention period in reactor is generally 4-5 h. V== /

e Ability to withstand shock load with equalization tank option §

High operator oversight is not required




Sewage inlet

L
7777
BAR SCREEN
=
82
Disadvantage CQUALZATION p——
Manual monitoring o B
Skilled experts PR
X
Insects g - PUMP

Escaping carriers

Skilled operators needed
No energy production
Effluent quality not up to the mark in India
Much less nutrient removal

Designed criteria not well established

PSF - PRESSURE SAND FILTER
ACF - ACTIVATED CARBON FILTER

PRE-FILTRATION
TANK

SECONDARY
SETTLING TANK

g8l 5 AP ~

FINAL
COLLECTION
TANK

SLUDGE LIQUID TO
COL%'E’S;ION FILTER PRESS EQUALIZATION TANK

SOLID TO
COMPOST /DISPOSE

Cities where working

MBBR based plants are working in plenty in various parts the country like Panchkula in Haryana, Vishakhapatnam

in Andhra Pradesh, Tharangambadi in Tamil Nadu etc.




8.2.7 Membrane Bioreactors (MBR)

Advantages

Low hydraulic retention time and hence low foot print
(area) requirement

Less sludge production

High quality effluent in terms of low turbidity, TSS, BOD and
bacteria

Stabilized sludge

Ability to absorb shock loads @oosex
. Se‘.-.ac;e:_/ﬁlg:
Disadvantages Yy ‘ : i
. . BAR SCREEN %
High construction cost Lg ~
Very hlgh Operathn COSt E-D'J;\-L;\Iii.lo“‘ RS ViR COLL F‘:'.:lfn’;-,‘a TANK
Periodic cleaning and replacement of membranes BLOWER . ]mlmé‘ _"
ngh membrane cost COLLECTION S s s EQUALIZATION TANK

x . TANK
High automation = SOLID TO

COMPOST /DISPOSE

Fouling of membrane
No energy production



Cities where working

MBR based plants are working in plenty in various parts the country like Rahimatpur in Maharashtra, Delhi,
Udaipur in Rajasthan, Bengaluru in Karnataka etc.




8.2.8 Upflow anaerobic sludge blanket (UASB)

Key features

* No mechanical components or external energy requirements in the reactor,
therefore, process not vulnerable to power cuts

* No primary treatment; suspended solids in the wastewater serve as carrier
material for microbial attachment

* Recovery of gas with high calorific value
* Low sludge production

* Relatively simple routine operation and maintenance

* Biological activity can be restarted without any external seedling or special s
care after interrupted j_

Effluent

Advantages

Settling

= Phase =
Scparator
Element

e Sludge handling is minimized =

Deflector

* Power supply interruptions have minimal effect on plant performance Hydraulic

Seal

e Cab absorb hydraulic and organic shock loading

S . \.. B oy . v I 5 b S

?¥¥§¥€u§¥%¥¥%&??%s?%&?%%i%%&%%%@%?&s\MM-

0222322392028 202229322922
$3222323223222 22229333233
S22 RDDA2AIAANNL 3232 AN

pee T S S —




Disadvantages

Long start-up and high initial oxygen demand of effluent
during this period may causeoxygen depletion in receiving
water bodies.

Sensitive to seasonal temperature variations and low
removal efficiency in winter.

Release of corrosive and odorous hydrogen sulfide and
ammonia in the air.

Stability in performance is questionable unless sludge
wash out is prevented

Fecal and total coliform removal is poor

Aesthetically the effluent has poor acceptability due to its
black color

Exploitation of biogas generated is unsustainable during
domestic sewage treatment

‘ ¥ g7 'w" '
|{i\ lﬂdl‘lu

Cities where working

UASB based plants are working in plenty in various parts the country like Mathura-Vrindavan, Ghaziabad in Uttar
Pradesh, Agartala in Tripura, Vijayawada in Andhra Pradesh etc




8.2.9 Phytorid Processes- Also called Wetlands, Reed Beds
Advantages
* Simple to construct and operate and maintain
* Low operating and maintenance cost
» Self sufficiency, ecological balance, and economic viability is
greater
* Possibility of complete resource recovery
* Good ability to withstand hydraulic and organic load fluctuation

Disadvantages

e Careful design is required to ensure that the filter media is of
appropriate grain size and quality.

* Reed beds require a large amount of space, up to 5 m2 per
person,

e Odour caused by ponding on the surface,

e Large evaporation loss of water

* Not easy to recover from massive upset

e If lineris breached, groundwater is impacted

e Effluent quality may vary with seasons

* No energy production

* No nutrient removal

e Odor and vector nuisance

* Loss of valuable greenhouse gases to the atmosphere




Underground anaerobic process * Above ground level aerobic process

Cities where working

Phytorid/Reedbed/Wetland Processes based plants are working in plenty in various parts the country like Powai
Mumbai in Maharashtra, WAPCOS office premises, Gurgaon and Shahadra in Delhi.




8.3 Brief performance of various wastewater treatment technologies

8.3.1 Performance of various wastewater treatment technologies in Ganga Basin
Criteria ASP UASB+ASP SBR MBBR MBR WspP

Performance in terms of quality of Treated Sewage

Potential of Meeting the RAPs 1TSS, BOD, and COD Discharge Standards
Potential of Total / Faecal Coliforrm Removal

Potential of DO in Effluent

Potential for Low Initial/Immediate Oxygen Demand

Potential for Nitrogen Removal (Nitrification-Denitrification)

Potential for Phosphorous Removal

Performance Reliability

Impact of Effluent Discharge

Potential of No Adverse Impact on Land

Potential of No Adverse Impact on Surface Waters

Potential of No Adverse Impact on Ground Waters

Potential for Economically Viable Resource Generation
Manure / Soil Conditioner

Fuel

Economically Viable Electricity Generation/Energy Recovery

Food

Impact of STP

Potential of No Adverse Impacts on Health of STP Staff/Locals |

Potential of No Adverse Impacts on Surrounding Building/Properties

Potential of Low Energy Requirement

Potential of Low Land Requirement
Potential of Low Capital Cost

Potential of Low Recurring Cost

Potential of Low Reinvestment Cost

Potential of Low Level of Skill in Operation

Potential of Low Level of Skill in Maintenance
Track Record
Typical Capacity Range, MLD All All flows All Smaller Bmaller All

flows flows flows
. e




8.3.2 Performance of various decentralized wastewater treatment technologies

Effluent |Coliform| Nitrification |Phosphorus| Process Ease of Ease of | Energy |Electrical |Capital| Track |Typical Capacity
S.No.|Process | Quality [Removal | Denitrification| Removal |Reliability|Land Use|Operation|Maintenance |recovery| demand | Cost |Record| Range (MLD)
1 | ASP G G P P VG G G G VG A A VG AF
2 EA VG G P P VG A VG VG P P G G SF
3 | MBR | VG VG P P G VG P P P P P P SF
4 | MBBR | VG VG P P P G VG P A P A G SF
5 | SBR | VG VG VG VG G VG G G P A A G AF
6 | UASB| A A P P G G A VG G A A G AF
7 | WSP A P P P P P A VG P VG G A AF
8 | CW P P P P P P A P P VG G P AF
Abbreviations-

ASP-Activated Sludge; EA-Extended Aeration; MBR-Membrane Bio Reactor; MBBR-Moving Bed Biofilm Reactor; SBR-Sequencing Batch Reactor; UASB-Up flow
Anaerobic Sludge Blanket; WSP-Waste Stabilization Pond; CW-Constructed Wetlands; VG-Very Good; G-Good; A-Average; P-Poor.

Source: Guidelines for Decentralized Wastewater Management Prepared By Department Of Civil Engineering, Indian Institute Of Technology Madras —
Chennai, India



8.3.3 Comparative Capital and O&M cost of various wastewater treatment technologies

Parameter | WSP| ASP| _ SBR| _FAB/ MBBR| MBR| UASB| ___CW
Capital Cost (per 1.1 2.1 2.5 2.2 2.3 6.5 1.8 3
MLD)(Rs. In crore)

O&M Cost (per 2.5 12.5 17 21.4 9.6 42 3.6 3

anuum/MLD)Rs. In Lakhs)

Energy Requirement 10 180-225 153.70 99to 170 282 305 10-15 Negligible
kWh(units)/MLD

Land Requirement 0.80-2.3 0.15-0.25 0.03 0.06 0.05 0.05 0.2-0.3 0.16-0.18
(hectare/MLD)

Source: The above mentioned capital and O&M cost as well as the land requirements per MLD is worked out based

on analysis carried out by Compendium Of Sewage Treatment Technologies by IIT Kanpur and also data collected
from various cities.



Chapter 9. Financial Models And Bidding Parameters

Model I: Separate service providers for collection and treatment

Part 1

* ULB to notify charges for cleaning of Septic tanks on cubic meter basis to be payable to empaneled
service provider.

* ULB to empanel service provider to empty septic tank and discharge to FSTP/STP on fee basis to be
collected from users.

* ULB may or may not pay some portion of charges towards emptying septic tank.
Part 2

* Grant component for setting up of FSTP/STP for different scenarios/percentage

* FSTP operator charges for treatment and safe disposal of per cubic meter of septage

* Desludgers may or may not pay to plant operator for desludging septage.




Model lI: Service provider for integrated collection and treatment

Part 1

ULB to notify charges for emptying of Septic tanks on cubic meter basis to be payable to empaneled service
provider.

Part 2
e Grant component for setting up of FSTP/STP for different scenarios/percentage

e FSTP/STP operator charges for treatment and safe disposal on per cubic meter/MLD of septage.

Model lll: Hybrid Annuity Model
Part1

 ULB to notify charges for cleaning of Septic tanks on cubic meter basis to be payable to empaneled service
provider.

Part 2
* Grant component of 40% (progress linked ) for setting up of FSTP/STP for different scenarios/percentage

* Remaining 60% grant over ten years period based on satisfactory performance along with O&M charges on per
cubic meter/MLD.




BOX 4
Under the Namami Gange Project, two methods of evaluation of financial bids have been followed
Method 1

The only criterion for evaluation and comparison of Financial Proposals is the Bid Price. Each bidder will have to mention the four parameters in the
bid.

a) the Bid Project Cost (calculated based on the state schedule of rates)
b) the O&M Charges for the first year after COD;
c¢) the Guaranteed Energy Consumption for each year of the O&M Period; and

d) the Land Requirement /Based on the above 4 components quoted by the Bidders in the Bid Price Sheet, the Bidder shall calculate the Bid Price
using the following formula:

Bid Price = Bid Project Cost + (O&M Charges x 5 years) + Power Charges+ Land Price
Method 2

The method uses weighted averages to calculate the Final score for the project. The Technical proposal is dependent on multiple factors and is
calculated as a weighted average.

The lowest Financial Proposal (FM) will be given a financial score (SF) of 100 points. The financial scores of other Proposals will be computed as
follows:

SF =100 x FM/F
(F = amount of Financial Proposal)
Proposals will finally be ranked according to their combined technical (ST) and financial (SF) scores as follows: S = ST x Tw + SF x Fw

Where S is the combined score, and Tw and Fw are weights assigned to Technical Proposal and Financial Proposal, which shall be 0.70 and 0.30
respectively

The Selected Bidder shall be the first ranked Bidder (having the highest combined score). The second ranked Bidder shall be kept in reserve and may
be invited for negotiations in case the first ranked Bidder withdraws, or fails to comply with the requirement.




9.2 Bid Document Framework 9.2.1 Eligibility Criteria
Eligibility Criteria

FINANCIAL QUALIFICATION
The firm, and the Lead Member in case of a Consortium, to be a company registered under the act of 1956/2013 and in existence at
least for 5 (five) years at the end of preceding financial year, i.e., 20-- - --.

Copy of Certificate of Incorporation.

The firm, and the Lead Member in case of a Consortium, to have declared net profit at the end of preceding financial year, i.e., 20-- - Copy of the balance sheet / auditor
certificate.

The Bidder to have a minimum average annual turnover of INR ----- (in word) crore in the last 5 (five) consecutive financial years
preceding the Bid Due Date and in case of a Consortium, the cumulative average turnover of all the Members of Consortium would
be reckoned.

Audited balance sheets / Auditor’s
Certificate.

Minimum Net Worth of INR ----- (in word) crore at the end of preceding financial year, i.e., 20-- - --and in case of a Consortium, the

criteria has to be satisfied as per the share of each member of the Consortium in the equity capital of the SPV.

In case any of the Bidders is the Lowest Bidder in more than one Package and the Authority decides to award, subject to Clause DG EN TR (SN E Tl
3.3.6, more than one Package to such Bidder(s); the Bidder(s) should have minimum Net Worth corresponding to the number of
Packages awarded to them. For the sake of clarity and by way of illustration, if 2 (two) Packages are awarded to one such Lowest
Bidder(s), then the minimum Net Worth of such Bidder(s) shall be INR ---- (in word) crore at the end of preceding financial year. i.e.,
20-- - --.

TECHNICAL QUALIFICATION

The firm to have prior experience and expertise in developing and/or designing and constructing and operating waste water /

septage management /waste to compost / Bio-methanation projects in India. The Bidder should have commissioned at least one Copies of firm orders / contract along

project of the above specified in the last 5 (five) years. with Certificates, if any, issued by
Government Organizations / Municipal

In case of Consortium, the criteria can be complied by any one Member of the Consortium for project development experience and Corporations or their equivalent /

the other for O & M experience. private entities to demonstrate its
experience of developing /

To claim design and construction experience /operations experience, the entity claiming the experience should have beencommissioning and operating the

appointed/ hired directly by the relevant government /private entity for execution/operations. Any subcontracting work shall not be project in the last 5 (five) years.

considered.



9.2.2 Evaluation criteria

Evaluation of Financial and Technical Qualifications
Experience in developing and/or designing and constructing and operating waste water / septage management / waste to compost / Bio-
methanation projects in India for at least ---- (in word) years:

1. 1 (one) project: 30 marks; and
2. More than 1 (one) project: 40 marks;

In case of Consortium, the criteria can be complied by any one Member of the Consortium for development/designing and construction of